Dolly Kit UT-05048 - Dolly Kit P/N UT05048 (Part 1)
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Part # Description
49453 Clamp Plate
26303 Cotter Pin '?/32 x1
1/8
A49452 Axle
841141 Washer 5/8"
49453 U-Bolt
81053 Hex Nut 1/4-20
83009 Lock Washer 1/4"
02595 Clamp
Skid

80295 Bolt 1/4-20x 2 1/2"
84006 Flat Washer 1/4"
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Context Note

Standard fastener available at local suppliers.

Standard fastener available at local suppliers.

Standard fastener available at local suppliers.
Included with "U" bolts.

Standard fastener available at local suppliers.

Standard fastener available at local suppliers.
Standard fastener available at local suppliers.

Standard fastener available at local suppliers.
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Context Note
Included with "U" bolts.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers. Included with "U" bolts.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers.



